

CERTIFICATE OF ANALYSIS (COA)

Sample Name / Code : KALE_20260109

Product / Grade : POLRAW-A

Batch / Lot No. : 2025

Date of Analysis : 09.01.2026

PARAMETERS	UNIT	RESULT (%)
LOI	%	19,76
SiO ₂	%	45,33
Al ₂ O ₃	%	2,95
TiO ₂	%	0,17
Fe ₂ O ₃	%	1,22
CaO	%	8,01
MgO	%	22,14
NaO ₂	%	0,01
K ₂ O	%	0,33
Total	%	99,92

Test method:

- XRF Spectrometric Oxide Method (EN 15309)
- Determination of the Loss on Ignition Method (TS 2980)